A X¥XN—F—2A
MAIN GEAR CASE (FE11SA06)

No, 1

Msk—’w’%’ﬁ&ulw

No, 1
REHES ® & 3 — F & # iy | B B ® B
Key No. Part Code Part Name Qty Standard Remarks
1-1 2111-719938 r—AR 1 2106-403806 (7" » &
CASE R 2171910) 3 7 & A
1- 2 2111-720707 r—2ZL 1 2106-403806 (7' ¥
CASE L 2111910) 27 & &
1- 3 2153-601219 PK7—X 1 2106-411607(7 5 ¥
PACKING, CASE 220810 17 &2
1- 4 2104-400609 X757 522 1
PLUG
1- 5 2105-406709 77 rG2l 1
PLUG
1- 6 2144-408340 77 v MCH 1
BRACKET, CHANGE
1- 7 2153-409806 PK757 v b 1
PACKING, BRACKET
1- 8 2340-426803 75 —-Y27COMP 1
SHAFT COMP, SHIFTER
1-9 0460-050250 58S 1
PIN
1-10 2104-402009 OV yZ7PI10A 1
O RING
1-11 2340-412208 CHYZCOMP 1
SHAFT COMP, CHANGE
1-12 0600-015000 1I5kx7S 1
SNAP RING
1-13 2152-400200 INER (Gk—2) 1
.| SPRING
1-14 0650-050160 5/16 A F — WK — ) 1
BALL
1-15 2159-404201 gy 1
TANK
1-16 2105-415804 AT Ty 1
PLUG
1-17 2112-706405 NV — R 1
BEVEL CASE
1-18 2159-403918 HST-10S 1
HYDROSTATIC TRANSMISSION
1-19 2159-403808 77 vL 1 8611-02-15-0
FAN
1-20 2105-400202 HAr v 8 2
GASKET
1-21 2105-400103 7578 2
PLUG
1-22 2141-422105 Y7 hEY 2
PIN, SHIFTER
1-23 2144-410105 78— 2
SHIFTER
1-24 2104-400401 T AWV —)L14248 2
OIL SEAL
1-25 2340-400102 L)X—SC COMP 2
LEVER SIDE CLUTCH COMP
1-26 2102-400403 Q9 779y 8 2
: WASHER, LOCK
1-27 -0304-081000 8+ b 2
NUT
1-28 2105-400905 HAr v b4 1
GASKET
1-29 2105-400806 T 714 1
PLUG
2



AAXY—-T—A
MAIN GEAR CASE (FE11SA06)

No. 1

No, 1
REES B & 3 — K & B M B &
Key No. Part Code Part Name Q'ty Standard Remarks
1-30 2105-414104 777G14 1
PLUG
1-31 . 2105-406402 HA7 v b6 1
GASKET
1-32 2101-404501 FNIHXT6—8 1
SCREW
1-33 0177-080302 8A% v F 6 M 8 X30
STUD BOLT
1-34 0176-080353 8A% v F 8 M 8 X35
. STUD BOLT
1-35 2153-418406 PKARN)LF— R 1
‘ PACKING, BEVEL CASE
1-36 2155-401709 N aAt v 2
KNOCK PIPE
1-37 0107-080400 8 K b 2 M 8 X40
B BOLT
1-38 0107-080450 8RB 2 M 8 X45
BOLT
1-39 0107-080800 . 8K b 3 M 8 X80
BOLT .
1-40 0107-081150 8 K b 2 M 8 X115
BOLT :
1-41 0107-081200 8 K b 2 M 8 X120
BOLT
1-42 2120-601101 A7y b7 2 8611-01-03-0
SPROCKET :
1-43 0176-080503 8%y K 5 M 8 X50
STUD BOLT
1-44 0177-080302 8% v F 2 M 8 X30
STUD BOLT
1-45 0304-082000 8+ v b 28
NUT
1-46 0410-080000 87y %S 32

WASHER




No

2

Iyarxv—

MISSION GEAR (FE11SA06)

No, 2
RHES ® &% 3 — F fh # B | # B B &
Key No. Part Code Part Name Qty Standard Remarks
2-1 2133-435704 U A 1
SHAFT A
2- 2 .2122-445909 FYABI6—32 1
GEAR AB
2- 3 0702-172000 HH F 5
WASHER
2- 4 2102-407907 WA £ 21302 1
WASHER
2-5 2104-411609 A A4 —Iv20328 1
OIL SEAL
2- 6 2103-436106 A= —A 1
SPACER A
2- 7 0501-600400 K—=IWBRG 1
BEARING
2- 8 2103-403601 715 —20258 1
COLLAR
2-9 2120-402007 NN Fy 2
GEAR, BEVEL
2-10 0501-630300° F—=IVBRG 1
BEARING
2-11 2103-422709 715 —202514+5 1
COLLAR
2-12 2330-489102 RXXNWTZ7COMP 1
SHAFT COMP, BEVEL
2-13 0501-600500 K—=IBRG 1
BEARING
2-14 2101-409803 47b X TR 1
SNAPRING
2-15 2103-436007 A=Y (HST) 1
SPACER
2-16 2104-421701 0 7 P46 1
. O RING
2-17 2132-405201 V7B 1
SHAFT B
2-18 2122-404009 Fv D43 1
GEARD
2-19 2103-408705 717 —202538 1
COLLAR
2-20 2122-445800 FYE27 1
GEAR
2-21 2103-412102 17 —20259 2
COLLAR
2-22 2122-422210 FYHI16 1
GEAR
2-23 2103-411402 715 —202524 1
COLLAR
2-24 2122-403408 FY 115 1
GEAR
2-25 2103-422402 %1 5 —202517-5 1
: COLLAR
2~26 2122-404009 v D43 1
GEAR
2-27 2330-417404 HN—-SC COMP 2 2106-403905(7 v &
COVER SIDE CLUTCH COMP 2212314) 1 7 &
2-28 2153-409707 PKA/x—=SC 2
PACKING, SIDE CLUTCH COVER
2-29 0600-021000 2L xS 2

SNAPRING




No,

2

Iyvarxv—
MISSION GEAR (FE11SA06)

. No, 2
AHES & 3 - F o =2 s | A % ] . E
Key No. Part Code Part Name Q'ty Standard Remarks
2-30 2152-414102 NS C 2
SPRING, SIDE CLUTCH
2-31 2330-417602 ¥¥YK COMP 2 2106-404001(7 » &
GEAR K COMP 2212821 1 r & A
2-32 0610-037000 37N A TH 2
SNAPRING
2-33 2129-410700 Fy I 54 1
GEAR
2-34 2131-409705 27D 1
SHAFT D
2-35 2133-640209 GY7R 2
G SHAFT, RIGHT
2-36 2310-439301 ¥4 —AR COMP 2
AXLE CASE COMP, RIGHT
2-37 2153-410114 PKI*»T 7 —R 2
PACKING, AXLE CASE
2-38 2123-415613 FL47 2
GEAR
2-39 2103-417404 715 —253524 1
COLLAR
2-40 2103-420101 71 —303517 2
COLLAR
2-41 0501-600600 A—=WVBRG 4
BEARING T
2-42 2104-412408 * 4 WV — 305511 2
OIL SEAL
2-43 2156-410704 FIN— 2
COVER
2-44 2101-410001 55 XATR 2
SNAPRING




12 131110

©

Ivyarik
MISSION SECTION

, No, 3
RHES B & 3 — F i e | A % & %
Key No. Part Code Part Name Qty Standard Remarks
3-1  8611-01-01-000 IyYaYASSY 1 %Gilféfiﬂll%%
MISSION ASSY
3- 2 \{8611-01-02-0 HFHR— b7 — L4 1
SUPPORT ARM :
3- 3 V 20130-10135 s I 102 N 2 1 M10X135(7T)
BOLT
3- 4 V 30020-00100 + v b 1 M10
NUT
3-5 V 40126-00100 S - W 1 M10
WASHER, SPRING
3-6 V 41316-60100 T HH R 1 M10
WASHER
3-7 V 20120-08020 /1P N 2 M 8 X20
BOLT
3-8 V 40126-00080 S W 2 M 8
, WASHER, SPRING
3- 9 8611-01-03-0 A7ayr bk (7T) 2
SPROCKET
3-10 F S R1100D S -5-1-0 W5 — 2
COLLAR
3-11 F M200-2-9-0 by ru—F—FFEB 2
WASHER
3-12 V 20130-10025 e 0 DI 2 M10%X25(7 T)
BOLT
3-13 V 40126-00100 S -W 2 M10

WASHER, SPRING

10



N, 4 IT>ILT—VRUNIVERZ | | No. 4
NE PULLEY & BELT TENSION _ _
ENGI AHES | B & 3 — & ) % @] B & | & =
Key No. Part Code Part Name Q'ty Standard Remarks
4- 1 F S R1100D S -2-1-0 VT 1
PULLEY
4- 2 .V 20126-10030 aHFyEN b 4 M10X30(P =1.25)
BOLT
4- 3 V 40126~00100 S -W 4 | M10
WASHER, SPRING
4- 4 F S R1100D S -2-2-00 ARV R FHTFALCOMP 1
. BRACKET COMP, BELT PUSH gt (= S 7 (07
4- 5 / V 81700-00450 VAL b 3 L B-45 = | 7 T ERERFH
_ BELT
4- 6 V 20126-10020 aTHF 7KV b 2 M10X20(P =1.25)
BOLT
4- 7 V 40126-00100 S -W 2 M10
WASHER, SPRING
4- 8 F S R1100D S -2-3-00 NV b FAHI(L)COMP 1
BELT PUSH (L) COMP.
4- 9 V 20126-10025 aHFy RN 1 M10X25
BOLT
4-10 V 40126-00100 S W 1 M10
WASHER, SPRING
4-11 V 41316-00100 v S R 1 M10
WASHER
4-12 F S R1100D S -2-4-00 NV b FAHZRICOMP 1
\ : BELT PUSH (R) COMP.
4-13 V 20126-10025 IHZ KL ’ 1 M10X25
, _ BOLT /
3 , —_— 4-14 V 40126-00100 S W 1 M10
A WASHER, SPRING
2 : | 4-15 V 41316-00100 WA 1 M10
: ASHER
} — : 111D E 002
))ﬂ 1-16 F S R1100D T A-2-10-0 FryvarT—a e NLol@legds oD S0~-
' ] . s - ARM - |
) ‘: 4-17 F S R1100-2-10-0 Friavs—1 1 V7RG k.
: , PULLEY
; 4-18 ~J/F S R1100-2-11-0B Friavs—9Ty - X1 /N P
: I B . 7y R ; : <.é)é 1Ll P o
‘ 4-19 F S R1100D S -2-5-0 HT— ' 1
} N COLLAR
28 4-20 V 60013-06202 R. B. B 2 62027 Z
Q BEARING
/
4-21 V 70516-00350 CH¥% v 27 (TF) 2 R—35
27 SNAPRING -
26 4-22 | V70416-00150 CHIFAT (V) 1 | s—15
SNAPRING
8 4-23 V 20130-08025 e 1104 ) 1 M8 X25(7T)
1 - BOLT
& : 4-24 V 30020-00080 Fv b 1 M 8
20 2 ‘ NUT -
Y ‘ 4-25  /8611-02-13-0 Friavdy 1
SHAFT
4-26 V 41316-00160 v S A 1 M16
i WASHER
17 . ’ 4-27  V50015-30025 R R . 1 3 X25
] PIN, COTTER
. 4-28 | V20130-10030 aAy N ' 1 | M10X30(7 T)
. BOLT
4-29 | V30020-00100 F v b 1 M10
NUT
12
4




13

5 F » ¥ a~r
TENSION

23 7

221

No, 5
RHES B & a - T % ) % i1 - %
Key No. Part Code Part Name Standard Remarks
: VA S =y VY.
5- 1 F S R1100D S -2-4-0 N EHA R =2 1 oS odesb-do_
GUIDE, BELT ﬁ SR 7%;\ (o
5- 2 | V20120-08016 aFy R b M 8 X16 ’
BOLT
5- 3 V 40126-00080 S -W M 8
WASHER, SPRING
5- 4 F S R1100D S -2-7-00 U a I NN A ZCOMP
BELT PUSH COMP
5- 5 V 20120-08020 aFyEN M 8 X20
BOLT
5- 6 V 40126-00080 S W M 8
WASHER, SPRING
5- 7 V 41316-00080 b S H R M 8
WASHER
5- 8 F S R1100D S -2-8-0 VarZ= Sy 209 N L) e
BELT PUSH
5-9 V 40126-00080 S -W M 8
WASHER, SPRING
5-10 V 30020-00080 F vk M8
NUT
5-11 £8611-02-04-00 77varT7—=ALCOMP by -0 ro A
ARM COMP N
5-12 V 41316-00120 v SN R M12
WASHER
5-13 V 50015-25020 R R < 2.5%20
PIN, COTTER
5-14 K $1200S -2-9-0 BT -
COLLAR
5-15 HM S -250-2-11-0 Friars—)
PULLEY
5-16 V 70416-00120 CH¥Z b AT (V) S —12
, SNAPRING
5-17  f 8608-02-08-00 A ZawYas5FraryCOMP
: TENSION COMP
5-18 V 41316-00120 1S ) M12
WASHER
5-19 V 50015-30020 TYE s 3 X20
PIN, COTTER
5-20 HM S -250-2-11-0 Friavs—1)
PULLEY
5-21 V 70416-00120 CHZ AT (V%) S —12
, SNAPRING
5-22  \[B608-02-12-0 A e R
SPRING
5-23 F S R900S -8-13-0A Friavay F
ROD
5-24 V 30020-00080 F v b M8
NUT

14



15

No,

6 EITIREN
DRIVE SHAFT

7 No, 6
RAHES B & a2 — K i % BE | B % fE . &
Key No. Part Code Part Name Q'ty Standard Remarks
6- 1 8600-02-15-0 A F 2
METAL
6- 2 V 60016-06204 R. B. B 2 6204L L U
BEARING
6- 3 V 70516-00470 CHY AT (7F) 2 R —47
SNAPRING
6- 4 V 20126-10030 aHyEL 4 M10X30
BOLT
6- 5 V 40126-00100 S -W 4 M10
WASHER, SPRING
6- 6  \[8611-02-06-0 BT 1
/ COLLAR
6- 7 ~8611-02-08-0 A E w7 b 1
SHAFT
6- 8 8600-02-17-0 7—1) ($130) 1
) PULLEY
6- 9 \,/5611—02—05—0 7—1) 104-1B 24_’%5 1
: PULLEY
6-10 V 20120-08016 aHFyEN 2 M 8 X16
BOLT
6-11 V 40126-00080 S -W 2 M 8
WASHER, SPRING
6-12 3256-501-008-0 Fria v T —LHA F¥FEH R 2
WASHER
6-13 H D-2-70 Ry T—=1) —F— 1 5X 5 X30
KEY 2% 3 pp (o
6-14 V 81700-00290 VoYL b 1 L B-29%t—3 | 2vyv~vvihl
BELT A=i W e (\,l»‘ | o
6-15 V 81700-00370 VoL b 1 L B-37b=5 | #909~HSTHYTH
, BELT
6-16 8611-02-07-0 F—  5X5X46 1 5 X 5 X46
, KEY
6-17 8611-02-14-0 7—1 108—1B 1
PULLEY
6-18 ~J/'8602-02-09-0 JrrayF47rL—Fk 1
PLATE
6-19 . 18601-02-06-0 F— 1 5 X 5 X297/ AL
KEY
6-20 V 20130-06012 FIU b 1 M6 X12(7 T)
BOLT
6-21 V 20120-06020 FU b 4 M 6 X20
BOLT
6-22 V 40126-00060 SRR 5 M6
WASHER, SPRING
6-23 | 8611-02-03-00 RVIFHFLFCOMP 1
BELT GUIDE COMP
6-24 V 20120-08020 aH YKLk 2 M 8 X 20
BOLT
6-25 V 40126-00080 S -W 2 M8
WASHER, SPRING
6-26 V 41316-00080 v S HEH & 2 M8
WASHER
6-27 .} 8611-02-09-00 FviarvHhFrZCOMP Ay 1 AR Ly | e 1
| 8611 TorasnIy -l @A ro-cPeod FEh wS
6-28 V 20120-08020 aHyEN 4 M 8 X20
BOLT
6-29 V 40126-00080 S -W 4 M8

WASHER, SPRING

16



17

No,

6 FEITCEIH
DRIVE SHAFT

7 No. 6
RHES & 3 - F & fag | A ¥ fm
Key No. Part Code Part Name Q'ty Standard Remarks
6-30 U8611-02-10-0 aFAHhFT 2
ADAPTER
6-31  48608-02-15-0 N 2 1
BASE
6-32 V 20120-08025 o I 4 ) 2 M 8 X25
BOLT
6-33 V 40126-00080 S-W 2 M 8
P WASHER, SPRING
6-34 - 8611-02-15-0 T 1 2159-403808
FAN




;1? 9

No,

7 7 B -

14

CRAWLER

5

No, 7
REES # & 3 — F L) % B | A B ® - &
Key No. Part Code Part Name Qty Standard Remarks

7- 1 H M-2-0021 A F99oB=572YCOMP 6
FENGE COMP, TRUCK ROLLAR

7- 2 | V60011-06003 R. B. B 12 | 6003
BEARING

7- 3 V 70516-00350 CHEMAT (TF) 12 | R—35
SNAPRING

7- 4 V74211-73505 FANT = 12 V C17355
OIL SEAL

7-°5 3530-102-0440-0 AF o T) T 12 No. 2
SNAPRING

7- 6 HM-2-27 V=) T 12
WASHER, SEALING

7- 17 HM-2-26A by ra=F=Vy 6
SHAFT

7- 8 V70416-00170 CHy b2xT (P7) 12 S—17
SNAPRING

7- 9 | V20120-08016 SRR I 12 | M8X16
BOLT

7-10 V 40126-00080 S -W 12 (M8
WASHER, SPRING

7-11 F S R1100S L -2-50-0 TART— 2
IDLER

7-12 V 76120-00000 FYARZ Y TN 2 | PT1/8
NIPPLE, GREASE

7-13 F S R110-2-54 TART=TV 7250 4
METAL

7-14 F'S R110-2-55 TART—=T0 2
SHAFT

7-15 F S R1100S L-2-51-0 TART—HT— 4
COLLAR

7-16 F S R1100S L -2-52-0 FavbYAIERIEFR 4
BOSS

7-17 V20126-10025 - aFy RN 8 M10X25
BOLT

7-18 | V30020-00100 F v b 8 | M10
NUT

7-19 F S R110-2-58 Fruay N 4
ROD

7-20 V 20120-08016 s I D N 4 M 8 X16
BOLT

7-21 V 40126-00080 S -W 4 M8
WASHER, SPRING

7-22 HM S -500-6-3-02 RIAA L 2T HAN—TT L TEH R 4
WASHER

7-23 HD-2-41-B FavarsFarkAT -4 2
ARM

7-24 F SR1100S L-2-55-0A sua—5FagbyRIERY 2
BAR

7-25 V 30020-00120 + v b 4 M12
NUT

7-26 F SR1100S L-2-56-0A FayarsFartfNik 2
SPRING

7-27 "F SR1100S L-~-2-57-0 INI Y AR 4

’ WASHER

7-28 F S R1100S L -2-58-0 rsa—=7 2 | 36 T X2301&
CRAWLER

7-29 HM-3-8 IvvarPHINTHT— 2
COLLAR

20



44 46 45 15

21

12

W OE B
LUBRICATION SECTION

g

No, 8
RHES s &= 3 — F i # fag | R % " &
Key No. Part Code Part Name Qty Standard Remarks
8- 1 r8610-03-02-0 Iy b= NS 1 TR g ol A
CONTROL VALVE VM15-2P-15-0
8- 2 | V20120-08016 B2 VN 3 M8 X16
BOLT
8- 3 V 40120-00080 S - W 3 M8
, WASHER, SPRING
8- 4  L€600-08-25-01 27 Ls— ]
LEVER
8 5 V 30020-00100 + v b 1 M10
NUT . :
8- 6 F S R1100S H-8-67-0 LTV LN— = 1 #h
, KNOB
8- 7 14610-03-08-0 T v RS TINILK 2 |1/4
ELBOW
8- 8 \[-8610-03-09-0 T v RY T A5 TR 2 1/4
ELBOW
8- 9 “-'8610-03-29-0 T v AY TNIIVR 2 | 3/8
ELBOW
8-10 | 8610-03-03-0 awTyk—2Z (V—T) 1 =660 VT ~5 2
HOSE
8-11 | 8610-03-04-0 amPyk—2 (V—P) 1 ¢ =1550 INT~H YT
. HOSE
8-12 8610-03-05-0 am 7T YR—2Z (V—Cu) 2 ¢ =1170 IR T ~
HOSE DA PP
8-13  8610-03-06-0 a7 k=% (V—Cx) 1 ¢ =1050 NN T~ =)
HOSE AP
8-14 1 8610-03-07-0 a7k —Z (V—Crz) 1 ¢ =1000 PN T~T—)
HOSE A P4
8-15 18608-03-31-0 TEYTISHY VXF 2 1/4X1/4
COUPLING, ADAPTER S
8-16 7 8608-03-33-0 TYTY IRy ET 2 | 1/4%x1/4
COUPLING, ADAPTER ELBOW
8-17 | 8608-03-24-0 TETIINEY X5 2 | 3/8x3/8 -
COUPLING, ADAPTER ELBOW
8-18 \[8611-03-02-0 FANEZ 2 COMP 1
OIL TANK
8-19 V 78210-00180 755 1 PT1/8
PLUG
8-20 V 20120-08020 o1 )V 4 M 8 X20
BOLT
8-21 V 40126-00080 S - W 4 M8
WASHER, SPRING
8-22 V 40316-00080 v FHH R 4 M8
, WASHER
8-23 8611-03-03-0 IR AT 1 P 002W45 X 140
PIPE
8-24 \}/8611-03-04-0 A ENA 2 F R42227
CLIP
8-25 J'F S R1100D S -7-15-09 TaIVT 4 NF 1 F R 44820
, FILTER
8-26 4 8611-03-05-0 Yo% vy 1 F R56333B
CAP, TANK
8-27 -8600-03-23-0 FAL T ANEY 1 A N-5016 A KWL
FILTER, LINE
8-28 F S R1100D T A-3-13-0 T (3/8X1/2) 1
BUSHING
8-29 F S R1100S K D-3-4-0 A=Ay T 1

NIPPLE, HOSE

22



48

44 46 45 15

12

w E B R
LUBRICATION SECTION

_ No, 8
RHES B & a3 — F i # g | A I N 4
Key No. Part Code Part Name Qty Standard Remarks
8-30 F S R1100-3-10-01 Hrark—A (M—S) 1 SLI12 ANy 9~F4 7408
HOSE £ =275
8-31 F S R1100S L -3-1-02 ¥raryk—2 (S—P) 1 SL12 G4 ST ANy~ T
HOSE £ =600
8-32 F S R1100-3-9-00 FYFY LT — 3
ADAPTER COMP
8-33  “1'8608-03-34-0 T=NT ey 6 WF—18X25%1.2
WASHER, SEAL
8-34 F S R1100-3-8-00 AR V& 9178 S V£ 3
BOLT, PIPING
8-35 ¥ V91000-00220 e ORI 4 $ 22
BAND, HOSE
8-36  +f V90000-50202 A0y 54 2 T-50R £ =202
CLAMP
8-37  18608-03-10-0 FYRYT 1 GPO-43L-4 | 7Ry ¥5t%
GEAR PUMP 1013283104
8-38  18610-03-10-0 F YIS )V (3/8) 1
ELBOW
8-39 F S R1100-3-3-00 A HoLa A FoR 1
ELBOW
8-40 V 72010-00200 oyvy 2 P-20
O RING
8-41 V 20026-06020 Kb 7 M 6 X 20
BOLT
8-42 V 40126-00060 S -w 7 M 6
WASHER, SPRING :
8-43 F S R1100S L -3-2-000 AN APEA 1 $ 40X 50st 7Ry Rk
CYLINDER 9522000101
8-44 FSRI1100DT A-3-9-000 |72 K1) % (460) 2 $60X 110st 7R 5 35
CYLINDER 9522700103
8-45 F S R1100-3-16-00 FVYT4AFAR 2
SNAP, ORIFICE
8-46 F S R1100-3-25-0 U7 4R 2
ORIFICE
8-47 F S R1100D T A-3-10-0 A IV A 1
PIN
8-48 F S R1100D T A-3-11-0 AT Ty 1
PIN
8-49 V 50016-50030 gy 3 5 X 30
PIN, COTTER
8-50 V 41316-00160 v I HH R 3 M16
WASHER
8-51 \[/8610-08-02-0 NWNVTasF4 Aty 1
BRACKET
8-52 V 20120-08020 a %y RN b 3 M 8 X20
BOLT
8-53 V 40126-00080 S - W 3 M8
WASHER, SPRING
8-54 V 30020-00080 + v b 3 M8
NUT

24



25

No, 9
RHES w am a - & 2 i | R B wm - E
Key No. Part Code Part Name Q'ty Standard Remarks
9- 1  “8611-04-01-00 JL—ALCOMP 1
FRAME COMP
9- 2 “18611-04-02-00 HTTL—LCOMP 1
FRAME COMP UNDER
9- 3 F S R1100D T A-4-7-00 FAZL—bLTTTIZCOMP 1
FRAME SUPPORT COMP
9- 4 V 20126-10020 aIHFEN 6 M10X20
BOLT
9- 5 V 30020-00100 F v b 6 M10
NUT
9- 6 V 40126-00100 S W 6 M10
WASHER, SPRING
9- 7 ~48611-04-03-00 FHTIL—AHCOMP 1
FRAME COMP, MIDDLE
9- 8 V 30020-00160 F v b 1 M16
, NUT
9- 9 J/F SRI1100D T A-4-9-0 b A AR 2
WASHER
9-10 V 40126-00160 S -Ww 1 M16
WASHER, SPRING
9-11 F SR1100S L -4-5-00 SFUAE N 2
METAL
9-12 —Y'V76410-0018 A FUAZ vy T 2 PT1/8 90°
NIPPLE, GREASE
9-13 V 20126-10035 aHyEL 8 M10X 35
BOLT
9-14 V 40126-00100 S+ W 8 M10
WASHER, SPRING
9-15 F S R1100B-4-4-0 PFURAINYTYTL—} 4
PLATE, METAL SUPPORT
9-16 M'8611-04-04-0 FANWNY DTS 2
BRACKET, WHEEL
9-17 V 20130-10030 a4y RN b 4 | M10X30(7 T)
BOLT
9-18 V 30020-00100 F v b 8 M10
NUT
9-19 V 30020-00100 F v b 8 M10
NUT
9-20  \[/8608-04-02-00 27— ALZCOMP 1
PLATE COMP, STAY
9-21  /8608-04-04-0 + v b 1
NUT
26



T
No. 10 A—FH3Ivarsy—ARU707 | No. 10
CASE & BLOWER .
AUGER MISSION SHES | B B 3 — F A 2 | mm | " B | & =
Key No. Part Code Part Name Qty Standard Remarks
10- 1 F S R110-5-15 F—Hivarr—-2 1
CASE, AUGER MISSION
10- 2 “F S R1100-5-1-00 F—Hr—27% 1
COVER, AUGER CASE
10- 3 V 20026-06020 Y1 N 6 M 6 X20
BOLT
10- 4 V 40126-00060 S W 6 M 6
WASHER, SPRING
10- 5 F S R110-5-17 F—Hr—R T8y F 1
PACKING
10- 6 F S R1100-1-37-00 PF3/875 7 1 P F3/8
PLUG
10- 7 HM-1-9B NNty F 1
PACKING
10- 8 V P T 000-01400 TITERY 1 PT1/4
PLUG
10- 9 F S R1100-5-3-00 Eod o RN AT VLTS 1
CASE, PINION
10-10 F S R110-5-24 oA v R AT NT 78y F 1
PACKING
10-11 V 26020-08025 aHyEL - 4 M8 X25(% v %)
BOLT
10-12  4-8608-05-04-00 F—H3Ivar¥rCOMP 1
SHAFT COMP .
10-13 V 20130-10030 aHy RN 1 M10X30(7 T)
BOLT ‘
10-14 V 30020-00100 + o b : 1 M10
NUT
10-15 V 60011-06205 R. B. B 2 6205
BEARING
10-16 V 74412-84508 FANT — 1 T C 28458
OIL SEAL
10-17 V 70516-00520 CH% b AT (TF) 1 R —52
SNAPRING
; , 10-18 F S R B110-5-25 RFYTHT— 1
COLLAR
‘ 10-19 V 70416-00220 CHE AT (V) 1 | s-22
, ‘ SNAPRING
) 10-20 F S R110-5-27 Tam AT 1
. GEAR
. 10-21  \[8611-05-03-0 VASRAVEE 1
SHAFT
10-22 F S R110-5-8 T —F— 1 7 X 7 X46({iH)
KEY
10-23 F SR1100S L-5-3-0A F— (¢ =60) 1 10X 8 X60 (A7)
KEY
10-24 V 60012-06206 R. B. B 1 6206 Z
BEARING
10-25 V 60011-06206 R. B. B 1 6206
BEARING
10-26 F S R110-5-5 Ty AY I 1
METAL
10-27 | vV20126-10035 aHy KNk 4 M10X 35
BOLT
10-28 V 30020-00100 + v b ‘ 4 M10
NUT
10-29 V 40126-00100 S -W 4 M10
WASHER, SPRING

28

27




No. 10 1—ﬁ$v>a>#—1&ﬁjﬂ7
AUGER MISSION CASE & BLOWER

" A

No. 10
AHES s & 3 — F &l 5] % 1] %

Key No. Part Code Part Name Standard Remarks

10-30 V 76120-00000 Z) A=y T PT1/8
NIPPLE, GREASE

10-31 F S R110-5-6 AT
COVER, METAL

10-32 F S R110-5-7 ARENTH Iy F
PACKING

10-33 V11210-80016 HFaRY M 8 X16
SCREW

10-34 V 74413-04508 FANL =) T C 30458
OIL SEAL

10-35 F S R1100D S -5-2-0 Tag s
PULLEY

10-36 V 20126-10025 o s I ) M 10X 25
BOLT

10-37 V 40126-00100 S -W M10
WASHER, SPRING

10-38 F SR1100S L-5-2-0 v G R ($45)
WASHER

10-39 '8608-05-05-00 TaINFCOMP
VANE COMP

10-40 V 20120-08030 Fk M 8 X30
BOLT

10-41 V 30020-00080 + o b M8
NUT

10-42 V 40126-00080 S -W M8
WASHER, SPRING

10-43 F S R1100D S -5-1-0 HT—
COLLAR

10-44 V 96015-02820 DUFRFAXRTY 5 M B2820D U
BEARING

10-45 F SR1100D T A-5-5-0 H T —
COLLAR

30



b

31

1 A=HIKIST
AUGER DRIVE SHAFT

No, 11
RHES ® &% 12 — F i % s | R % 1 :
Key No. Part Code Part Name Q'ty Standard Remarks
11- 1 F S R1100-5-2-00 F—Hr—2AV TS 2
SIDE COVER, AUGER CASE
11- 2 F S R110-5-19 F—Hr— ATy F 2
PACKING
11- 3 V 26020-08025 a9 F AL b 16 | M8 X25(Xv7%)
BOLT
11- 4 F S R1100-5-22-0 F—HE = 1
PINION, AUGER
11- 5 F S R B110-5-30 F—H¥=A Uy F— 1
KEY
11- 6 F S R110-5-28 A HIFNT N7 1
GEAR
11- 7 F S R110-5-20 NN R TR B 2
WASHER
11- 8 HM-1-16 VIRAR S 1 B D S No. 6204
SPRING
11- 9 F S R1100-5-4-00 A=y KTy 1
SHAFT
11-10 F S R B110-5-36 R NP 1 10X 8 X40(FiAL)
KEY
11-11 F S R B110-5-33 A=A KT 7 F— 2 10X 8 X 28 (i)
‘ KEY
11-12 F S R1100-5-20-0 F=HTANT = 1
GEAR
11-13 F S R1100-5-23-0 F—HNTNTh T — 1
COLLAR
11-14 F S R1100-5-21-0 %5 —15 1
COLLAR
11-15 V 60011-06206 R. B. B 2 | 6206
BEARING
11-16 V 70416-00300 CHE MAT (V7) 2 S —30
SNAPLING
11-17 V 74413-05011 FANT— 2 T € 305011
OIL SEAL
11-18 F S R1100-5-5-00 F—HRATN 2
METAL
11-19 V 24020-10030 HYARTNT RV b 6 M10X 30
BOLT
11-20 V 30020-00100 F v b 6 M10
NUT
11-21 H M20-2-20-0 Ny a—FHH R 6
WASHER
11-22 V 40126-00100 S -wW 6 M10
WASHER, SPRING
11-23 F S R B110-5-37 b NP B 2
COLLAR
11-24 V 60015-06205 R. B. B 2 | 6205LLU
BEARING
11-25 V 70516-00520 CHZ b 27 (TF) 2 R —52
SNAPRING
11-26 HM-2-82 Hrryy—T = FRAFT R 2
WASHER
11-27 | v 20130-08020 aH & AN 2 M8 X20(7 T)
BOLT
11-28 V 40126-00080 S -W 2 M8
WASHER, SPRING
11-29 V 60011-06204 R. B. B 2 | 6204
BEARING

32



, o L. & N ; V4 .
T & 7/§ /Q é}é‘vﬁ/r(,/g’(7/'~m) L) ‘j‘/ftl/

. R o ’ yéohf—(i g‘_, O~ K@ )
No, 12 # — H I 7 j ' . No, 12
AUGER VANE BHES | % & 3 — K 2 # | ] & | m =
Key No. Part Code Part Name Q'ty Standard Remarks
12- 1 'F S R1100-5-8-00C (R) *—=HIF—2COMP (R = 1 (Qégj,@,ﬁ;c), o0
VANE (R) COMP. AUGER
12- 2 | F SR1100-5-8-00C (L) |4 —#F—2COMP (L)  gh 1 ool e
T VANE (L) COMP. AUGER ~ '~ _6 T ooéva, ) '
12- 3 V 76120-000000 TN)AZ 9 T 4 PT1/8
NIPPLE, GREASE
12- 4 F S R1100D T -5-25-00(L) 79 YBCOMP L 2
FLANGE (B) COMP
12- 5 V 20130-08020 ady Rk 4 M8 X20(7 T)
BOLT
12- 6 V 20126-10025 aH KR 2 M10X25
BOLT
12- 7 V 30020-00100 F v b 2 M10
NUT
12- 8 VvV 40126-00100 S -Ww 2 M10
WASHER, SPRING
12- 9 F S R1100-5-9-00 =TT 9 a 4
. BUSH
12-10 \/%08—05-07-00 F—=H3I9 a7/ COMP 1
SUPPORT COMP
12-11 V 20130-08025 a2 F RV B 2 M8 X25(7 T)
BOLT
12-12 V 41316-00080 (SR o I N 2 M8
WASHER
12-13 V 40126-00080 S-W 2 M 8
WASHER, SPRING
12-14 V 20130-10035 Iy EL B 2 M10X35(7 T)
BOLT
12-15 V 30020-00100 + v b 4 M10
R NUT
12-16 V41316-00100 v HH A 2 M10
WASHER
12-17 V40126-00100 S -W 2 M10

WASHER, SPRING

34




35

No,

13 F—HF— 2R
AUGER CASE

No, 13
BHES B &% a3 — o fag | #® B | B - F
Key No. Part Code Part Name Qty Standard Remarks
13- 1 \V8611-06-01-00 F—Hr—ZCOMP 1
AUGER CASE COMP
13- 2 V 20130-10025 aFyEL 8 M10X25(7 T)
BOLT
13- 3 H M20-2-20-0 by O—FHH AR 8
WASHER
13- 4 V 40126-00100 S -W 8 M10
WASHER, SPRING
13- 5 F S R1100-6-2-01C F—HAF 98— COMP 2
AUGER STOPPER
13- 6 F S R1100-6-2-02 A HA FE 2
PIN
13- 7 F S R1100-6-2-03 ¥y 2
PIN
13- 8 F S R1100-6-2-04 ¥ 2
PIN
13- 9 V 50015-30020 7y 6 3 X20
PIN, COTTER
13-10 F S R1100-6-3-00 A Zh 9 s$—FELFCOMP 2
BOLT COMP
13-11 V 30020-00160 F vk 4 M16
NUT
13-12 F S R110-6-25 Tl — FoNy 1
PLATE, BLADE
13-13 V 24020-08025 BT FTIT Y TEILB 8 M 8 X25
BOLT
13-14 V 30020-00080 + v b 8 M 8
NUT
13-15 V 40126-00080 S -W 8 M 8
WASHER, SPRING
13-16 V 41316-00080 v S A 8 M8
WASHER
13-17  \w8608-06-03-0 A ANy 1
PLATE
13-18 V 11210-80025 F3aiY 1 M 8 X25
SCREW ,
13-19 V 11210-80020 +5a%y 3 M 8 X20
SCREW
13-20 V 41316-00080 L I R 3 M 8
WASHER
13-21 V 40126-00080 S W 4 M 8
WASHER, SPRING
13-22 V 30020-00080 F v b 4 M3
NUT
13-23 1 8608-06-20-00 £—-%7545 9 FCOMP e s @@;}\‘-Dés;& )
. BRACKET COMP '
13-24 V 20120-08020 aHFFEL b 4 M 8 X20
BOLT
13-25 V 40126-00080 S -W 4 M8
WASHER, SPRING
13-26 V 20020-05016 F b 3 M5 X16
BOLT
13-27 "'V 40126-00050 S -W 3 M5 2 a— MEE
WASHER, SPRING oy EER
13-28 V 41316-00050 v S H R 3 M5
WASHER
13-29 8600-06-28-0 ESINTI 1
GEAR
36



h

37

No,

13 A—HT— 3R

AUGER CASE

r

No, 13
BHES | B & 1 - 2 % | ER| 8 & | ®

Key No. Part Code Part Name Q'ty Standard Remarks
13-30  \y'8608-06-16-0 AL 9 FTIh 9 b (eF) 1

SWITCH BRACKET
13-31 V 41316-00080 7 A 8 M8

WASHER
13-32 V 40126-00080 S W 8 M8

WASHER, SPRING
13-33 V 30020-00080 + v b 8 M8

NUT
13-34  4/8608-06-17-0 24 9 F Ty b (%) 1

SWITCH BRACKET
13-35 8600-07-31-000 E—=FTETY 1

MOTOR ASSY
13-36 8600-07-30-0 FRIZYT FAA 9 F 2

SWITCH
13-37 V 58010-40026 i Q7 IV 1 4 X26

PIN, SPRING
13-38 H D-7-15-033 Ty T I

CAP, RUBBER
13-39  ~—1"8600-07-31-0A N MA 1

COVER, MOTOR

vE L
, —_ g
Pl ob -0 FE b
38



27

No, 14
BHES B & 3 — LT % B | B % 1] &
Key No. Part Code Part Name Q'ty Standard Remarks
14- 1 8608-06-04-00 HA4FHFCOMP 1
SUPPORT COMP
14- 2 -| 8600-06-35-0A 24 9y FRATY) T 1
SPRING
14- 3 V 30020-00080 F v b 1 M8
NUT
14- 4 V 76040-00000 S -W 1 M8
WASHER, SPRING
14- 5 V 76040-00000 FVRZ g TN 1 M6 P=1.0
NIPPLE, GREASE
14- 6 ¥8608-06-05-0 74 7FL—} 2
PLATE :
14- 7 V 20130-08020 aF 7KLk 6 M8 X20(7 T)
BOLT
14- 8 V 30020-00080 F vk 6 M 8
NUT
14- 9 V 20120-08020 aFy RN 8 M 8 X20
BOLT ) v a— MEEHR
14-10 V 40126-00080 S -W 8 M 8
WASHER, SPRING
14-11 V 20026-06012 Kb 2 M6 X12
BOLT A4 v FEER
14-12 V 41316-00060 Y S HH R 2 M 6
WASHER
14-13 V 40126-00060 S W 2 M6
WASHER, SPRING Va2l :;95
14-14  \/'8608-06-08-00B Y2—hCOMP A LR P b 300 LT
SHOOT COMP TINT D
14-15 ‘1 8608-06-09-00 B Ay F7COMP 1
DOOR COMP
14-16 V 54200-06016 Ty bRY Y 4 M6 X16
BUTTON, FLAT
14-17 V 41316-00060 v FHH R 4 M6
WASHER
14-18 V 40126-00060 S -w 4 M6
WASHER, SPRING
14-19 V 32000-00060 AR 4 M6
NUT, CAP
14-20  '8608-06-21-0 A~ —H 2
SPACER
14-21  /8608-06-23-00 7927 COMP 1
HOOK COMP
14-22 HL S-500D K1-5-3-0 TUTT—bhT— 1
: COLLAR
14-23 V 41316-00080 b HH R 1 M8
WASHER
14-24 V 50015-20015 Ty 1 2 X15
PIN, COTTER
14-25 8600-06-38-0 ASY T 1
SPRING
14-26 %@865306—10—00 Sa—FF7L2% (B) COMP 1
DEFLECTOR (B) COMP
14-27  8608-06-11-00 Sa—-bF7L2% (A) COMP 1
DEFLECTOR (A) COMP
14-28 8608-06-13-0 yvray ¥ 2
ROD
14-29 V 41316-00060 v 5L R 4 M 6
WASHER
40



27

| No, 14
BHES By & 3 — K Al # B | B % 5 E
Key No. Part Code Part Name Q'ty Standard Remarks
14-30 V 50015-20015 AR 4 2 X12
4 PIN, COTTER
14-31  8608-06-14-0 LY T — A 2
ARM
14-32 V 41316-00080 ¥ S 4 2 M 8
WASHER
14-33 V 50015-30016 Ty 2 3 X16
PIN, COTTER
14-34 F S R1100-6-18-0 Y. 2
SCREW
14-35 V 40126-00080 S -W 2 M 8
WASHER, SPRING
14-36 V 30020-00080 F v b 2 M8
NUT
14-37 8600-06-48-0 Vo= ARTY 1
SPRING
14-38 F S R1100B-6-4-0 JAY—tva 1
FITTING, WIRE
14-39 V 50015-25015 JYE 1 2.5%15
PIN, COTTER
14-40 F SR1100D T A-6-5-0A Ta—trIAY 1 ¢ =2430
WIRE iR 0002
14-41 | 8600-07-30-0 TFTAIRT P AL v F - X 1 glowpy-Lod- 200 -0A 277424
SWITCH - '
14-42  18608-06-22-0 AL g FHIS— 1
, COVER
14-43  /'8608-06-25-0 aANF—FFa—T 1 $19 ¢ =1200
TUBE
14-44 < 8608-06-24-0 F7z2R—% 1 E-4188 TLRARYY

SPACER, POOR

a2



¥
T T I ST L T

15 T BEEl)

ENGINE SECTION (1)

BHES B & 2 — i % 55} %
Key No. Part Code Part Name Standard
15- 1 V 20130-10025 IHFENL B M10Xx25(7 T)
BOLT (P=1.5)
15- 2 'V40126-00100 S -W M10
/ WASHER, SPRING
15- 3 \V/8611-07-01-00 IVt y FFLCOMP
BRACKET COMP, ENGINE SET
15- 4 V 20130-10030 Kb M12X30(7 T)
BOLT
15- 5 V 40126-00100 S -w M12
WASHER, SPRING
15- 6 HM-3-8 IvarHHhInrys—
COLLAR
15- 7 F S R1100D S -7-2-0 FVI=FHHFINL) A
RADIATOR SUPPORT(L) A
15- 8 F S R1100D S-7-3-0 ST —-FHYH TN (L) B
RADIATOR SUPPORT(L) B
15- 9 V 20120-08012 a Ay EIL M8 X12
BOLT
15-10 V 40126-00080 S -w M 8
' WASHER, SPRING
15-11 V 41316-00080 v S H R M 8
WASHER
15-12 F S R1100D S -7-4-0 FSTVT—-FHHIIINUR A
RADIATOR SUPPORT(R) A
15-13 F S R1100D S -7-5-0 FTUL—FHHITNR B
RADIATOR SUPPORT(R) B
15-14 V 20120-08012 IFEEILE M8 X12
BOLT
15-15 V 40126-00080 S W M 8
WASHER, SPRING
15-16 V 41316-00080 S HEH R M8
WASHER
15-17 V 20120-08016 a Ky R M 8 X16
BOLT
15-18 V 40126-00080 S -W M8 IV iEEN
WASHER, SPRING
15-19 V 41316-00080 b 5 s R M8
W ASHER
15-20 1R8611-07-02-0 D VIR | )
/ HEAT SHIELD (L)
15-21 Y 8689-09-02-0 Fuary k NG-79-N
GROMMET
15-22 F SR1100D S-7-8-0 T x ZYINU(R)
HEAT SHIELD (R)
15-23 ~ F S R800A -9-26-0 g WA

RUBBER




59

45

No,

16 I BEfR2)

ENGINE SECTION (2)

No, 16
BHES B & 3 — F i % fEE | # ®) | B

Key No. Part Code Part Name Qty Standard Remarks

16- 1 F S R1100D S -7-6-00 ) —F N COMP 1
CLEANER SUPPORT COMP.

16- 2 F S R1100D-7-7-0 RTTH (A) 1
RUBBER

16- 3 V 30020-00080 + v b 2 M8
NUT

16- 4 V 40126-00080 S - W 2 M8
WASHER, SPRING

16- 5 F S R1100D-7-6-0 2] —F kTN 1
CLEANER SUPPORT

16- 6 F S R1100D-7-8-0 RTTLH (B 1
RUBBER

16- 7 V 20120-08020 aHy R 2 M 8§ %20
BOLT

16- 8 V 40126-00080 S - W 2 M 8
WASHER, SPRING

16- 9 F S R900D-7-10-0 Ny FYHBIN—3kE g 1
BRACKET

16-10 F S R900D -7-11-0 Ny F Y HN—=Ty K 2
ROD

16-11 F S R900D -7-12-0 BYIyTh 2 ¢ =260
RUBBER

16-12 V 37016-00060 Favd oy b 2 M 6
NUT, WING

16-13 V 41316-00060 SR 4 M 6
WASHER

16-14 V 40126-00060 S -W 2 M 6
WASHER, SPRING

16-15  \/8608-07-09-0 Yoty FFAR) 1
BRACKET (R)

16-16 V 20120-08020 IH YKL 2 M 8 %20
BOLT

16-17 V 40126-00080 S - W 2 M8
WASHER, SPRING

16-18 V 30020~00080 F o b 2 M8
NUT

16-19 F S R1100D S -7-14-00 T MANYRFCOMP 1
BAND COMP

16-20 V 40126-00060 S - W 1 M6
WASHER, SPRING

16-21 V 30020-00060 F v b 2 M6
NUT

16-22 F S R1100D-7-13-0 o yRITT7TIE (A) 1
FELT (A)

16-23 F S R1100D-7-14-0 yorRTTVE (B 2
FELT (B)

16-24  \[/8611-07-07-00 sy b4 COMP 1
TANK BRACKET COMP.

16-25 V 20120-08025 a Ky KV 2 M 8 X25
BOLT

16-26 V 30020-00080 + v b 2 M8
NUT

16-27 | v 40126-00080 S - W 2 M8
WASHER, SPRING

16-28 V 20026-06016 AN b 4 M 6 X16
BOLT

16-29 V 40126-00060 S W 4 M6
WASHER, SPRING

46



69

58

57
56

68

59"

a7

No. 16 I > Bf%(2)

ENGINE SECTION (2)

10

5 /@10
8
7

13 & 14

. 6 9%\%}13
11

/ :fi?§§' i

67

No, 16
BEHES ® &% 3 — F & % fB% | & s %
Key No. Part Code Part Name Qty Standard Remarks
16-30  18608-07-05-00 +¥)amy s 2COMP 1
FUFL TANK
16-31 | =%36020-08020- 755 1 PT1/8
PLUG
16-32 F S R1100D S -7-15-08 ¥y F vy TH 1 F R56333G
TANK CAP ASSY
16-33 F S R1100D S -7-15-10 FiRs 1 F R 56958
FILTER
16-34 8600-07-40-0 AT THIN— (A 1
COVER (A)
16-35 V 11016-50008 S0 =E % 5 M5 X8
SCREW
16-36 V 40126-00050 S W 5 M5
WASHER, SPRING
16-37  \J/8608-07-06-0 Ry F v 1
PACKING
16-38  \'8608-07-07-0 DR YA CE e T 1
PVC PIPE
16-39 8600-07-52-0 I a7 1 ¢ =330 Yoy ~KRyT
PIPE, FUEL
16-40 F S R900S -7-7-0 R a4 T (A) 1 ¢ =800 R TF~T 4%
PIPE (A), FUEL
16-41 M S R900S -7-5-0 A¥Yawsi{7 (B 1 ¢ =950 IS~y
PIPE (B), FUEL
16-42 HM-7-46 126 94V =057 6
CLAMP
16-43 F S R1100D T A-7-71-0 AL GNF 2 —F 2 ¢ =550
TUBE, SPIRAL
16-44 ' 1 F S R1100B-3-2-0 AL GNF 2 —F 1 ¢ =300
TUBE, SPIRAL
16-45 V 00000-01238 AWy RV LIS— Assy 1 |2QF-252.0d & LyosizL
LEVER ASSY, SLOTTLE LRy
16-46 8608-07-16-0 AWy MVT A Y — 1 SR,
WIRE — Crox
16-47 |, vV 00000-06020 TIxARMNARZY 2 1
SCREW, ADJUSTING
16-48 F S R1100D B -7-18-0 Br Y hFT 1
FITTING
16-49 V 71010-00040 EH¥ b2 1 E—4
SNAPRING
16-50 V11016-40012 2N RY 1 M4 X12
' SCREW
16-51  /8611-07-05-00 NAF )L FCOMP 1
EXHAUST PIPE COMP
16-52 V 20120-08025 aFyEL b 4 M 8 X25
BOLT
16-53 V 30020-00080 + v b 4 M8
. NUT
16-54 V 40126-00080 S -W 8 M8
WASHER, SPRING
16-55 V 34000-00080 F v k 4 M8 (Bk)
NUT
16-56 ‘V 11016-60010 T VIARY 7 M 6 X 10
SCREW
16-57 V 40126-00060 S -Ww 7 M6 LTI HIN—
WASHER, SPRING Ut
16-58 | v40316-00060 SR NN 7 lms
WASHER

48



IO I

69

58

57

49

No,

16 T2 BE?2)
ENGINE SECTION (2)

F’

No, 16
BHES B & 2 — K ] % A% | A % i

Key No. Part Code Part Name Qty Standard Remarks

16-59  J41982-0062-001 7T T — 1
MAFULLER

16-60  \4611-07-08-0 25— 1
STAY

16-61 V 20120-08020 aAHy RNk 3 M 8§ X20
BOLT

16-62 V 40126-00080 S - W 3 M3
WASHER, SPRING

16-63 V 30020-00080 F vk 3 M8

, NUT

16-64  V8611-07-11-0 KEavhFr 1
PROP

16-65 V 20026-06016 Rk 1 M6 X16
BOLT

16-66 V 40126-00060 S - W 1 M6
WASHER, SPRING

16-67  L8611-07-17-0 FamFh—2R 1
HOSE

16-68 4102-0312-000 EF 4 —Hos— 1
COVER, BODY

16-69  -[.41176-0319-000 F— ISA THIN— 1
COVER, TAIL PIPE

16-70 V 41316-00060 v I WH F 2 M 6
WASHER

16-71 V 40126-00060 S -W 2 M6
WASHER, SPRING

16-72 V 30020-00060 F 9 b 2 M 6
NUT

16-73 F S R1100S K D-3-6-0 aFA B+ 2
BRACKET

16-74 V 40126-00080 S -W 2 M8
WASHER, SPRING

16-75 V 20120-08020 aHyELE 2 M 8 X20
BOLT

16-76 M B 052904 CaTVRYT 1 we - SLF
PUMP /

16-77 V 30020-00060 F v b 1 M6
NUT

— |
50




51

No. 17 & & B &
ELECT EQUIPMENT

'E/g:r f\,;;’z i~

f} [a D
g ocvoon 0T

z B e T x
£ i/ o R
o _ i h A
[ - SN A e iy . AV . ;bc
Z : - ! L. rd \" N . - No- ] 7
RHES B & 3 — m -4 jIEEs R % fa X
Key No Part Code Part Name Q'ty Standard Remarks
= 7
17- 1 8611-07-15-0 AP ZAT 3 - 1 kg ansood 403995 vy
HA‘RNESS, ENGINE YOS DRV IS o
17- 2 \y8608-07-32-0 INAN N K 1 P % ST DR,
HARNESS, PANEL oL - R A P
17- 3 F S R900D -7-15-0 Ny F)a—F (+) 1 ’
COAD (+) BATTERY
17- 4 \-8611-07-06-0 NoFya—F (=) 1
COAD (—) BATTERY
17- § Ny T 1 12V45Ah LT H
BATTERY CHI105-S6NL
17- 6 F SR1100D T A-7-38-0 NATy FFRy 7 X (338) 1
PILOT BOX
17- 7 F SR1100D T A-7-39-0 FTAT A TR 9 F (2E) 1
) SWITCH
17- 8 F SR1100D T A-7-41-0 ~Ny RS vT 1
LAMP
17- 9 V 20026-06016 N 2 M6 X16
BOLT
17-10 V 40126-00060 S -W 2 M 6
WASHER, SPRING
17-11 V 41316-00060 SR 2 M 6
WASHER
17-12 FSRI1100D T A-7-93-00 | 7 2—5>7COMP 1
GLOW LAMP
17-13 -} 'V 90000-50202 420y 284 5 T-50R
CLAMP
17-14 "V 34000-00080 F v b 1 M8 (ER)
NUT 4
17-15 V 40126-00080 S -W 1 M8
WASHER, SPRING
17-16  .8611-07-03-0 Fr=-T rR—2 1
BASE
17-17 V 20120-08020 TIHY RNk 1 M 8 X20
BOLT
17-18 V 40126-00080 S W 1 M 8
WASHER, SPRING
17-19 V 30020-00080 F o k 1 M 8
NUT
17-20  8611-07-04-0 YL —~R—2 1
BASE
17-21 8608-07-33-0 7ay k=R R 1
HARNESS, FRONT
17-22 [ F SR1100D T A-7-40-0A | 77U —RA— 4% 1
HOUR METER P
17-23 8600-07-29-0 Va—hE AL RS 9 F = X1 T
' SWITCH
17-24 8600-07-32-0 JL =Ky 7 R 1
RELAY BOX
17—_23 8602-07-15-0 FA—EBNL T T ==y b |1 D DRI N S
" POWER UNIT .
17-26 V 20026-06020 E YN 4 M 6 X20
BOLT
17-27 V 40126-00060 S W 4 M6
. WASHER, SPRING .
17-28 V 41316-00060 |52 4 M 6
WASHER
17-29 8686-10-16-0 FTr¥y R 9T 1
SWITCH.

52



53

No

17

ELECT EQUIPMENT

17-40 | 8600-07-30-0
17-41 J P(;109950
17-42 M M434825
17-43 V 20026-06-020
17-44 V 40316-00060
17-45 V 40126-00060

17-46 V 30020-00060

17-47 MM431762

17-487 WP 080340 Y 2L s

17-49 M M431282

17-50 V 20026-06016
17j51 F S R900D-7-11-0
17-52 F S R900D-7-10-0
17-53 F S R900D -7-12-0
17-54 V 37016-00060
17-55 V 40126-00060
17-56 | V41316-00060
17-57 V 20120-08020

17-58 V 40126-00080

TAIXY PRy Feemmml
SWITCH

AE=FVTAAL v F

SWITCH, STARTING
arba—ny A wr=y + ASSY
CONTROL TIMER UNIT ASSY
A b

BOLT

AR

WASHER

S W

WASHER, SPRING

+ v b

NUT

TH—=5 A -

TIMER, GLOW

X —1) L — D= PapReel

RELAY, POWER
Jua—1) L —
RELAY, GLOW
FI b

BOLT

Ny T HN—1y F
ROD

Ny T YUH)WN—=FKFay
BRACKET
Ry SV IVN
RUBBER
Favitv b
NUT, WING

S W

WASHER, SPRING
v T H R
WASHER

I FRIL B
BOLT

S - W

WASHER, SPRING

No, 17
AHES B & 3 - F & # B | # B | R
Key No. Part Code Part Name Qty Standard Remarks
17-30 ' F T H250-2-13-0 vu B 1 Gl aaas
SHIM B
17-31 'S R800A -10-5-000 74 FASSY 1
LIGHT ASSY
17-32 V 20120-08020 aHE RV 1 M 8 X20
: BOLT
17-33 V 40126-00080 S -w 1 M8
WASHER, SPRING
17-34 V 30020-00080 + v b 1 M8
, NUT
17-35 /8611-07-09-00 Ny T NFy—% 1 3521-0908-000
; CHAGER, BATTERY
17-36 V11016-60016 0. 2= S 4 M6 X16
SCREW
17-37 V 40126-00060 S -W 4 M6
WASHER, SPRING
17-38 V 40316-00060 [l er s i 4 M6
WASHER
17-39 8600-07-31-000 E—FT ok TY 1
MOTOR ASSY

5 é}r s LD - PRl Tzl

s :pﬁﬂ’y

M 6 X20
M6
M6
M 6

OMRON
G2MT—1125T—RC

M6 X16

£ =260
M6
M6
M6
M 8 X20

M8

34



No, 18 /©

HANDLE

77 76 50 51 73 '

/

81
A 36 34 (\/:b\\(jﬁk@/

80—-@£ab
81

78

80 39 35 37 38

55

v F

b

61 62 63 64

N

60

—nd
/

No, 18
RHES B % a3 — F & i | A % fiE
Key No. Part Code Part Name Q'ty Standard Remarks
18- 1 [/8610-08-01-00B VI HISRLCOM P 1
OPERATION PANEL COMP
18- 2 V 20126-10025 aHF RN 4 M10X25
BOLT
18- 3 V 40126-00100 S - W 4 M10
WASHER, SPRING
18- 4 V 30020-00100 + vk 4 M10
NUT
18- 5 HD-8-12. VER A=A 4
RUBBER
18- 6 F S R1100-8-26-0 THRAY Y 4
PIN
18- 7 V 50015-20012 AR 4 2 X12
PIN, COTTER
18- 8 F S R1100D T A-8-60-0 OKEZF — /83l 1
PANEL, OK MONITOR
18- 9 V11016-50016 2Ry 4 M5 X16
SCREW
18-10 V 40126-00050 S -w 4 M5
WASHER, SPRING
18-11 V 30020-00050 + v b 4 M5
NUT
18-12  _I/8608-08-02-00 A NYEJLCOMP 1
HANDLE COMP
18-13 V 20120-08020 aAy RN 6 M 8 X20
BOLT :
18-14 V 40126-00080 S -W 6 M8
WASHER, SPRING
18-15 V 30020-00030 + v b 6 M8
NUT
18-16 . /8608-08-05-00 75 9FLIN-—COMP 1
CLUCH LEVER COMP
18-17 H M D 750-8-10-0 LN—=F) 1 i)
KNOB
18-18  \/8608-08-09-0 VA A 1
FITTING
18-19 HD-8-11 VLA 1 &
PIN
18-20 V50015-20018 RN 1 2 X18
> PIN, COTTER
18-21)) | HW S -25K -8-3-06 VAT T Ty FINE 1
o SPRING yrrteDC
18-22  |.8608-08-16-0 B 7ROvD/—fm gk Bl |Apsod b-bA 2507 %%
18-23 V 41316-00060 v THH R 1 M6
WASHER
18-24 V 50015-20015 AR 1 2 X15
PIN, COTTER
18-25  1/8608-08-18-00 F—ACOMP 1
ARM COMP
18-26 V 41316-00160 v SHH % 1 M16
WASHER
18-27 'V 50015-30030 R RZZ 1 3 X30
, PIN, COTTER
18-28  <J 8608-08-04-0 VYA s s oFUy 1
SHAFT
18-29 V 41316-00080 [ A I N 2 M10
WASHER

56



No, 18 /©
HANDLE

27 26

81
ﬂ 36 34 é/b\\jﬁ\@/

80 -@b@b

%/%7 AN

80 39 35 37 38

33

57

v K

v

60

No, 18
RHES ® & 3 - F & s | R % fis
Key No. Part Code - Part Name Qty Standard Remarks

18-30 V 50015-25022 JYE > 2 2.5%X22
PIN, COTTER

18-31 F S R90D 2-8-35-0 FAFs T Fa s b (L) 1
ROD (L)

18-32 V 41316-00060 SRy A I N 1 M6
WASHER

18-33 V 50015-20015 AR 1 2 X15
PIN, COTTER

18-34 V 30020-00060 + v b 3 M6
NUT

18-35 F SR1100S K D-8-10-0 tylahs— 1
COLLAR

18-36 F S R700-8-11-0 Oy Fty o 1
FITTING

18-37 V 41316-00080 v IHH A 1 M 8
WASHER

18-38 V 50015-20015 Ty 1 2 X15
PIN, COTTER

18-39 8608-08-37-00 o aT7—-LCOMP 2

/ ARM COMP

18-40  /8608-08-38-0 | A N 1
ARM

18-41 V 20130-08020 aFHERL B 1 M8 X20(7 T)
BOLT

18-42 V 30020-00080 + v b 1 M8
NUT

18-43 | 8608-08-39-0 Oy Fty iz 1
FITTING

18-44 V 41316-00080 v 7 H A 1 M8
WASHER

18-45 V 50015-20015 JIE 1 2 X15
PIN, COTTER

18-46 8608-08-40-0 Lrygyyay R 1
ROD

18-47 V 41316-00080 (A S S 1 M8
WASHER

18-48 V 50015-20015 RV 1 2 X15
PIN, COTTER

18-49 V 69013-00080 IR — ) 1 LHSAS
BALL, L

18-50 V 30020-00080 F+ v b 2 M8
NUT

18-51 V 40126-00080 S - W 1 M8
WASHER, SPRING

18-52 8600-08-44-0 |2 Ay DAY 1

. PIPE

18-53 V 41316-00080 v I H L 2 M8
WASHER

18-54 V 50015-25025 TJNEr 2 2.5X20

. PIN, COTTER

18-55 H L S500D K-2-16-00 NAVLERT I NFR 1

= SPRING

18-56  ¥8608-08-21-00 A 259 FNFLVCOMP 1
CLUTCH HANDLE COMP

18-57 3256-107-005-0 | 2
PIN

18-58 V 41316-00080 b A 2 M8
WASHER

58



No.

' 31
34 36 34
I\ =

59 /H/

18 /\

27 26

Yo P
~E

D S %

HANDLE

@*&21

33

60

No, 18
RHES B & 3 - F fif % B\ | A B | &
Key No. Part Code Part Name Qty Standard Remarks
18-59 V 50015-25020 T 2 |2.5%20
PIN, COTTER
18-60  \{/8608-08-22-00 #F—FCOMP 1
GUARD COMP
18-61 HM S -250-8-4-0 LN—a5 A ¥y 2
PIN
18-62 V 41316-00060 BT WA 2 M6
WASHER
18-63 V 50015-25025 ZARZ 2 |2.5%20
PIN, COTTER
18-64 F S R550 B-2-22-0 AT v 2
SPRING
18-65 F S R1100-8-86-0 yrs 2
RING
18-66 F S R1100B-8-25-0 Fr—v 1
CHAIN
18-67 | 8608-08-25-0 ALy F NIV TAFY (L) 1
BRACKET
18-68 V 20120-08016 IHF RN b 2 | M8XI16
BOLT
18-69 V 30020-00080 + vk 2 M8
NUT
18-70 V 40126-00080 S - w 2 M8
WASHER, SPRING
18-71 8600-07-30-0 FRAAXT PRL o F 1
SWITCH
18-72 | 8600-08-43-00 279 FT7—LCOMP 1
CLUTCH ARM COMP
18-73  [8611-02-04-00 7YYars7—ALCOMP . o a pRHES
' ARM COMP S B L ifffff/o‘ 75 11—
18-74 V 41316-00120 E FHH R 1| MI2 HAYPRIES
WASHER 5 —12& fl—
18-75 V 50015-25020 Ty 1 |2.5%20 Riti¥s
PIN, COTTER 5 —13&[d—
18-76 HM S -250-2-11-0 Trvars—y 1 Rt
PULLEY 515k /—
18-77 V70416-00120 CHEb2AT (V) 1 S—12 Ri#s
SNAPRING R 5 —16& [f—
- . Hs. ESRY ) o
18-78  /8611-02-09-00 TYYaryAFICOMP Yool oF o4 By HES
BRACKET COMP T 57, | 62TER—
18-79  48611-02-10-0 aAFAHF 2 R0 | BRES
ADAPTER 6 —30& [F—
18-80 V 20120-08020 245 )b 4 | M8 %20 Riifks
BOLT 6 —28L [(—
18-81 V 40126-00080 S - W 4 | M8 Riiks
43 WASHER, SPRING 6 —29& [
18-82 4/ FSR BllO-‘gﬁl-z:s ThT v a 1
GROMMET
60



No.

19 /\> RIVEE()
HANDLE CONTROL (1)

61

No, 19
RHES B & 3 - F fh % mE | R % i
Key No. Part Code Part Name Q'ty Standard Remarks
19- 1 478611-08-01-00 YA4F25 55 () COMP 1
SIDE CLUCH (L) COMP
19- 2 8611-08-02-00 A VIFYF9F (45) COMP 1
SIDE CLUCH (R) COMP ,
19- 3 H M D 750-8-10-0 L=z 2 SRt )
KNOB
19- 4 8600-08-50-0 2T 9FTVY 1
SHAFT
19- 5 V41316-00100 A 2 | MIo
WASHER
19- 6 V 50015-25022 TIEy 2 |2.5%X22
PIN, COTTER
19- 7 8611-08-03-0 A = V) 1
ROD (L)
19- 8 _18611-08-04-0A oy K () 1
ROD (R)
19- 9 V 30020-00080 + v b 2 M8
NUT
19-10 V 38020-00080 Uty k 2 | M8
/ U—NUT
19-11 Y 8611-08-11-0 SEPAUE 54 2
FITTING
19-12 V 50015-20015 TyEy 2 2 X15
PIN, COTTER
19-13 V 41316-00060 Y THH R 2 | M6
WASHER
19-14  “{8611-08-05-00 YFYHNFICOMP 1
BRACKET COMP
19-15 V20130-10125 IH LA b 2 | M10X125(7 T)
BOLT
19-16 V4012600100 S - W 2 | MI0
WASHER, SPRING
19-17 V 30020-00100 v b 2 | MI10o
NUT
19-18  \/8614-08-32-00 YT7FL VT —-LCOMP 1
ARM COMP
19-19 V 58010-50028 AT v TE s 1 5 %28
PIN, SPRING
19-20 /' 8601-08-14-0 = 1
ROD
19-21 V 41316-00080 A I M8
WASHER
19-22 V50015-20022 TYE s 1 2 X22
PIN, COTTER
19-23 V 69013-00080 IR — 1 LHSAS
BALL, L
19-24 V 30020-00080 v b 2 |M8
NUT
19-25 V 40126-00080 S-w 1 | M8
WASHER, SPRING
19-26  '18614-08-29-00 Fx I ULN=FT—HLCOMP 1
’ ARM COMP
N
19-27 8611-08-06-00 7—4 (B COMP 1
ARM (B) COMP
19-28 V 20130-08020 2 K b 1 | M8x20(7T)
BOLT
19-29 V 30020-00080 F+ v b 1 | M8
NUT
62



—41

No, 19 /\> KJLIRE(1)

S2.
i

O—=ae=n

63

l @&""ﬁ

®

49 47 48\ 46 48 47

HANDLE CONTROL (1)

No, 19
RHES B & a3 — K Au % B | R % 1]
Key No. Part Code Part Name Q'ty Standard Remarks
19-30 1 8611-08-07-00 Ty FCOMP 1
ROD COMP
19-31 V 41316-00080 ¥ T HH R 1 M 8
WASHER
19-32 V 50015-20015 TUEy 1 2 X15
PIN, COTTER
19-33  “1'8608-08-40-0 Lyryay F 1
ROD
19-34 V 41316-00080 R S 1 M 8
WASHER
19-35 V 50015-20015 AR 1 2 x15
: PIN, COTTER
19-36 | V 30020-00080 F v b 1 M 8
NUT
19-37  _¥8611-08-08-00 T7—4 (A) COMP 1
ARM (A) COMP
19-38 | 8608-08-48-00 I PO =V L N—F—ACOMP 1
ARM COMP
19-39 V 20130-08020 o /10 | N 1 M8 X20(7 T)
BOLT
19-40 V 30020-00080 Fv kb 1 M8
, NUT
19-41  { 8608-08-49-00 I FO—NLIN—COMP 1
LEVER COMP
19-42 8600-08-32-0 Ay Py TL— b 2
PLATE
19-43 V 20126-16060 E b 1 M16X 60
BOLT
19-44 V 30020-00160 F v b 2 M16
NUT
19-45 8600-08-30-0 ANV T L= F 1
, KNOB
19-46 | 8608-08-47-0 +Y (M8) 1
SCREW
19-47 V 69013-00080 IE— 2 LHSAS
BALL, L
19-48 V 30020-00080 F vk 4 M8
NUT
19-49 V 40126-00080 S -W 2 M8
, WASHER
19-50 Y 8611-08-09-00 %4 7COMP 1
: PIPE COMP
19-51  J8608-08-45-0 e A= IS 1
ROD
19-52 'V41316-00120 SR 2 M12
WASHER
19-53 V 50015-25022 TIE s 2 2.5%X25
PIN, COTTER
19-54 4 8601-08-13-00 oy FCOMP 1
ROD COMP
19-55 V 41316-00080 v H R 1 M8
WASHER
19-56 "V 50015-20018 TIEy 1 2 X18
J PIN, COTTER
19-57 8601-08-21-0  p=c2et ay K 1
ROD
19-58 V 41316-00080 AR 1 M8
WASHER
64



65

“No. 19 /\> FIVER{E(Y)
HANDLE CONTROL (1)

No, 19
REES | M & 13 — F b B | R % & x
Key No. Part Code Part Name Q'ty Standard Remarks
19-59 V50015-20018 JYE 1 2 X18
PIN, COTTER
19-60 V 30020-00080 F v b 1 M8
NUT
19-61  _8611-08-10-00 7—24 (C) COMP 1
ARM (C) COMP
19-62 V 58010-50026 A7) Yy 1 5 X26
PIN, SPRING
19-63 V41316-00080 |7 7 7 N 2 M8
WASHER
19-64 V 50015-20015 Jy¥Yy 2 2 X15
PIN, COTTER
66



No, 20 /\ NJLER{E(2) | | | No, 20

HANDLE CONTROL (2)

RHES &% 3 — F & k2 iz | # % fia %
Key No. Part Code Part Name Qty Standard Remarks
20- 1 v 8608-08-07-00 TUT 25 5 FLIN—COMP 1
BLOWER CLUTCH LEVER COMP
21 20~ 2 HM D750-8-10-0 Lov—= &y 1 iN A
KNOB
§ 20- 3 /8608-08-08-0 75 FLN—T Y 1
40 39 38 SHAFT
20- 4 V 30020-00120 + v b 1 M12
NUT
20- 5 V 40126-00120 S W 1 M12
L WASHER, SPRING
7 20 20- 6 V 41316-00160 YT R 1 M16
N WASHER
23 20- 7 V 50015-35030 7Y 1 3.5%30
~ . PIN, COTTER
¢ 20- 8 H D-8-11 tyvs¥s 1
22 ZN(E PIN
24 .
. , _ 20- 9 V50015-20015 Ty 1 2 X15
PIN, COTTER
20-10 7 8608-08-41-0 ISy 1
FITTING
20-11  V8608-08-10-00 FavtyHNFLZCOMP 1
FITTING COMP
20-12  /8601-08-14-0 Oy K 1
ROD
20-13 V 30020-00080 + v b 1 M8
NUT
20-14 F S R1100D-8-7-0 H¥FavsrgsoFNn 1
SPRING
20-15 F S R1100B -8-15-0 7J 9 FT — A 1
ARM
20-16 V 20130-10030 IH 5 AN b 1 M10X30(7 T)
BOLT
20-17 V 30020-00100 F v b 1 M10
NUT
20-18 V 41316-00080 LT R 1 M8
| WASHER
20-19 V 50015-25015 TYE 1 2.5X15
1; PIN, COTTER
| 20-20 ¥ 8608-08-03-00 Y a—MLX—COMP 1
; CHUTE LEVER COMP
20-21 H M D 750-8-10-0 LoN—=F 1 B2
) KNOB
28 30 9 _ 20-22 F S R1100S L -8-22-00 LN—E NI N COMP 1
&%) - LEVER RETURN COMP
20-23 V 41316-00160 EIHEH R 1 M16
WASHER
< 20-24 V 50015-30022 JY¥ 1 3 X22
h PIN, COTTER
20-25 HD S -700-7-11 ¥r kb ANK 1
SPRING
—-31 20-26  “8608-08-34-0 AL 9 F R YIEHFT 1
32 e BRACKET
\R) ‘ 20-27  J/8608-08-13-00 A FY7—LYZCOMP 1
33—y %\ SHAFT COMP
15 20-28  ~_8608-08-14-00 Iy FY7—-ACOMP 1
17/® ARM COMP
/ﬁ% B 20-29 V 20130-08020 Ay RN b 1 M8 X20(7 T)
16 BOLT

68



69

No,

40 39 38

&

20 J\> NIVERE(2)
HANDLE CONTROL (2)

2 é 14

27 28 3!26&29
1 / Vg %
w /e
33
32
— 31

32 _
333D)
12Dy
17/2
16 —

—21

)

No, 20
RHES #® & 3 — K Al % B | & % | A
Key No. Part Code Part Name Q'ty Standard Remarks
20-30 V 30020-00080 VAERY 1 M8
, NUT
20-31 /' 8608-08-15-0 oy R 1
ROD
20-32 V 41316-00080 KT A R 2 M8
WASHER
20-33 V50015-25015 AR 2 2.5%15
PIN, COTTER
20-34 FSRII00DT A-8-52-000 | O —1 vV FASSY 1
~20-47 ROLLING SYSTEM ASSY
20-34 V P R000-00140 Oy Fxy R 1 PR14
END, ROD
20-35 V 30020-00140 F v b 1 M14
NUT
20-36 V P R000-0014 E Oy Fxy R 1 P RI4E
END, ROD
20-37 F SR1100D T A-8-37-0 DIV A4 1
SHAFT
20-38 V 41316-00100 A 2 M10
WASHER
20-39 V 40126-00100 S W 2 M10
WASHER, SPRING
20-40 V 30020-00100 F v b 2 M10
NUT
20-41 F S R1100D T A-8-36-00 Vo2 7—=ALCOMP / 1
LINKARM COMP
20-42 F SR1100S L-8-7-00 A ¥ (109) 1
PIN
20-43 V 50016-40025 ZA R > 6 4 X25
PIN, COTTER
20-44 F SR1100S L -8-9-00A ¥ (66) / 2
PIN !
20-45 V 41316-00120 E 5 A > 5 M12
WASHER
20-46 V41316-00130 T A 2 M13
: WASHER
20-47 \/F S R1100D T A-8-53-0 BTN TTY 1
SHAFT
20-48 8600-07-30-0 TAIRT PAAL v F 1
SWITCH
20-49 V 20120-08016 aHEFNL 2 M 8 X16
BOLT
20-50 V 40126-00080 S - W 2 M8
WASHER, SPRING
20-51 V 41316-00080 B IR 2 M 8
WASHER
70



No. 21 4 % B§ % | | | No

21
EXTERIOR SECTION ‘
RHEE By &% a3 — K i b2 g & % i
Key No. Part Code Part Name Q'ty Standard Remarks
21- 1 \¢8611-09-01-00 YT —HN— (JE) COMP 1
UNDER COVER (L) COMP
21- 2 HD-8-5 7 TRk 2 M 8 X30
KNOB BOLT
21- 3 V 41316-00080 [ 2 M8
WASHER
21- 4 V 50015-20020 R R 2 2 %20
PIN, COTTER
21- 5 8611-09-03-00 Ty¥—HN— (£) COMP 1
UNDER COVER (R) COMP
21- 6 HD-8-5 2 THEW 2 M 8 X 30
KNOB BOLT
21- 7 V 41316-00080 bR R 2 M8
WASHER
21- 8 V 50015-20020 TI¥ 2 2 %20
PIN, COTTER
21- 9 18611-09-04-00 | HA FAN— (£) COMP .1 Pl BB
SIDE COVER (L) COMP P
e (BP0 X \& o)
21-10 HD-8-5 TR 1
KNOB BOLT
21-11 V 41316-00080 v IS 1 M 8
WASHER
21-12 V 50015-20020 Ty 1 2 %20
, PIN, COTTER
21-13  1/8611-09-06-00 FA4 FHN— () COMP 1
SIDE COVER (R) COMP
21-14 HD-8-5 J TEN R 1 M 8 X30
KNOB BOLT
21-15 V 41316-00080 S 1 M8
WASHER
21-16 V 50015-20020 TV 1 2 X 20
PIN, COTTER
21-17  \8611-09-07-00 TJOY FAN—COMP 1
‘ FRONT COVER COMP
21-18  \,8689-09-02-0 FaRy k 1 N G-79-N
GROMMET .
21-19 V 20120-08016 aAHFEIL 3 M 8 X16
BOLT _
21-20 V 40126-00080 S W 2 M8
59 58 b7 WASHER, SPRING
21-21 V 41316-00080 v T H R 3 M8
WASHER
21-22 V 31020-00080 BINRFET ARV FF 9 b 2 M8
NUT
21-23  </8611-09-08-00 Ny FHN-COMP 1
TOP COVER COMP
21-24 V 31020-00080 P FINFETRYFF 5 b 4 M8
85 NUT
21-25 FSRII00DT A-9-25-00 |F2w2Z7%COMP 1
; COVER COMP, LUB.
21-26  “8611-09-16-00 $2% A4 75 COMP 1
COVER COMP, WATER
21-27 V 20026-06016 Fu b 4 M6 X16
BOLT
21-28 V 33000-00060 FAL4arFy b 4 M6
NUT
21-29 V 41316-00060 b ZHIH A 4 M6
WASHER

71 72



54 & B fk
EXTERIOR SECTION

No, 21

59 58 57

85

No. 21
RS ® & 3 — K ah B ) % i} %
Key No. . ugart Code Part Name Q'ty Standard Remarks
21-30  J/8611-09-10-00 57% (l£) COMP 2
, FRAME (L) COMP
21-31  J/8611-09-10-04 Fa—7 4
TUBE
21-32 V 20120-08016 aH YR b 4 M 8§ X16
BOLT
21-33 V 40126-00080 S -w 4 M 8
WASHER, SPRING
21-34  \Y8611-09-12-00 7727 (/5) COMP 2
FRAME (R) COMP
21-35  “¥8611-09-10-04 Fa—7F 4
TUBE
21-36 V 20120-08016 aH YKL R 4 M 8 X16
BOLT
21-37 V 40126~00080 S -W 4 M 8
WASHER, SPRING
21-38 Y 8611-09-13-00 Ia72COMP 2
FRAME COMP
21-39 V 20120-08016 aFyEN R 8 M8 X16
‘ BOLT
21-40 V 40126-00080 S -W 8 M 8
WASHER, SPRING
21-41  [/8611-09-15-0 R A=T i a4 2
BRACKET
21-42 V 20120~08020 IHFEEN 4 M 8 X20
BOLT
21-43 V 20120-08016 IHA Y EN R 3 M 8 X16
BOLT
21-44 V 40126-00080 S - W 7 M 8
WASHER, SPRING
21-45 V 40316-00080 SR 7 3 M 8
WASHER
21-46 V 30020-00080 F v b 7 M 8
NUT
21-47 8611-09-17-0 TA Y 1
CATCHER, WIRE
21-48 V 20120-08020 Iy FEN 1 M 8 X 20
BOLT
21-49 V 40126-00080 S W 1 M8
WASHER, SPRING
21-50 V 41316-00080 S 1 M8
WASHER
21-51 V 30020-00080 F v b 1 M8
NUT
21-52  \/8611-09-22-00 HIN—F AL HCOMP 1
PLATE COMP
. 21-53 V 20120-08016 aHF YKL 2 M 8 X16
BOLT
21-54 V 40126-00080 S -W 2 M 8
WASHER, SPRING
21-55 - | HM-2-42 25923 & 7 HH % 2
/ WASHER
21-56 8608-09-08-00 A AF—COMP 1
: STAY COMP
21-57 V 20126-10030 aKy Rk 4 M10X30
BOLT
21-58 V 40126-00100 S -W 4 M10
WASHER, SPRING
74



No

21

% & B &
EXTERIOR SECTION

No, 21
a o a -9 — K B % B | & % fi %
KE;%;.? &8 nPnart Code Part Name Q'ty Standard Remarks
21-59 V 30020-00100 F v b 4 M10
NUT
21-60 ._J/8611-09-19-00 F—FH)N— (A) COMP 1
COVER (A) COMP
21-61 V 20120-08020 aHyEN R 3 M 8 X20
BOLT
21-62 V 40126-00080 S W 3 M 8
WASHER, SPRING
21-63 HM-2-42 25923 v WG A 3
WASHER
21-64  [/8611-09-20-0 FE— 4 HN— (B) 1
COVER (B)
21-65 V 20120-08020 aHFyEN 7 M 8 X20
BOLT
21-66 V 40126-00080 S W 7 M 8
WASHER, SPRING
21-67 HM-2-42 25923 b WA R 7
, WASHER
21-68  \LAB611-09-21-0 SAMTI AT AFS 1
BRACKET
21-69 V 20120-08020 aHyEL 4 M 8 X20
BOLT
21-70 V 40126-00080 S -W 4 M 8
WASHER, SPRING
21-71 F S R1100B-9-6-00 54,72 COMP 1
LIGHT FLAME COMP
21-72 V 11016-60016 NIRRT 2 M6 X16
SCREW
21-73 V 20026-06016 ALk 1 M6 X12
BOLT
21-74 V 40126-00060 S W 3 M 6
WASHER, SPRING
21-75 V 41316-00060 ¥ T R 3 M 6
WASHER
21-76 F SR1100S L-9-18-0 I— FHAHT (L) 10
. CLIP
21-77 V 20120-08016 IHyEN R 10 | M8 XI16
BOLT
21-78 V 40126-00080 S -w 10 | M8
WASHER, SPRING
21-79 V 30020-00080 + 5 b 10 M8
NUT
21-80 V 41316-00080 v T A 10 | M8
, WASHER
21-81  18611-09-23-0 E—F A= (O 1
COVER (C)
21-82 V 20026-06012 HV b 4 M6 X12
BOLT
21-83 V 40126-00060 S -w 4 M6
WASHER, SPRING
21-84 V 41316-00060 SR 4 M 6
WASHER
21-85 F SR1100D T A-9-36-0 = rHN— (K) 1
SEAT COVER
21-86 - | YaFakRy 1
%ff,ai—fj-c BAR
21-87 F S R750-6-5-0 a2 AN 1
SPRING

76



No, 21 4t % B f* ~ '
EXTERIOR SECTION . No, 21

RHES g & 31 — F & % B | A % fi 5
Key No. Part Code ’ Part Name Q'ty Standard Remarks
21-88 V 20026-06016 RV b 2 M6 X16
BOLT
21-89 V 20126-00060 S -Ww 2 M6
WASHER, SPRING
21-90 ~F S R1100D T A-9-25-02 T (B 2
RUBBER
21-91 M HLS50DK1-7-11-0 TFTh 12 ¢ =30
RUBBER

47 q.

40
91 fﬁx
a3 595
32

19
30

=

8 57

85

77 78





